Kissimmee Basin
Water Supply Plan

Support Document

Volume 2

prepared by

South Florida Water Management District
April 2000

Water Supply Planning and
Development Department
West Palm Beach, Florida






KBWSP Support Document

TABLE OF CONTENTS

List of Tables

List of Figures

List of Plates

List of Abbreviationsand Acronyms

Chapter 1: Introduction

PUrpOSe and SCOPE......ccvrrerie ettt e
Basis of Water Supply Planning..........ccccveveieninccenne.
The Planning ProCeSS........cccueveririeeieneee e
COOrdiNGLION ....cvve et e

Public and Agency Participation.............ccccueverneiiereennnn

Chapter 2: Planning Area Description

Plan BOUNCANES.........coeirieierieie e
Related Planning Areas..........occvvreenenesenene s
[...]
with water in order to remove a substance from the water, a process referred to as
desorption or stripping. This can be accomplished through packed towers, diffused
aeration, or tray aerators.

A packed tower consists of a cylindrical shell containing packing material. The
packing material isusually individual piecesrandomly placed into the column. The shapes
of the packing material vary and can be made of ceramic, stainless steel, or plastic. Water
is introduced at the top of the tower and falls down through the tower as air is passing
upward.

Diffused aeration consists of bringing air bubbles in contact with a volume of
water. Air is compressed and then released at the bottom of the water volume through
bubble diffusers. The diffusers distribute the air uniformly through the water cross section
and produce the desired air bubble size. Diffused aeration has not found wide spread
application in the water treatment field.

Cascading tray aerators depend on surface aeration that takes place as water passes
over aseries of trays arranged vertically. Water isintroduced at the top of a series of trays.
Aeration of the water takes place as the water cascades from one tray to the other.

Aeration Costs

The cost of aeration isrelatively low. Costs decrease with facility size as shown in
Table 34.

Table 34. Aeration Treatment Costs.

Facility Size Capital Cost
(MGD) (per 1,000/gallons)
1 $.01125
3 $.00825
5 $.0075
10 $.005125
20 $.005

Source: PBS&J, 1991, Water Supply Cost Estimates.

Lime Softening

Lime softening is not used at any of the 31 existing regiona water treatment
facilities in the KB Planning Area. Lime softening treatment systems are designed

98



KBWSP Support Document Chapter 9: Water Quality and Treatment

primarily to soften hard water, reduce color and to provide the necessary treatment and
disinfection to ensure the protection of public health.

Lime Softening Process

Lime softening refers to the addition of lime to raw water to reduce water
hardness. When lime is added to raw water, a chemical reaction occurs that reduces water
hardness by precipitating calcium carbonate and magnesium hydroxide. Disinfectant may
be added at several placesin the treatment process, but adequate disinfectant residual and
contact time must be provided prior to distribution to the consumer. The lime softening
process is effective at reducing hardness, but is relatively ineffective at controlling
contaminants such as chloride, nitrate, THM precursors and others (Hamann et a., 1990).

Lime softening is ineffective in removing the chloride ion and only fairly effective
at reducing total dissolved solids (TDS). Chloride levels of raw water sources expected to
serve lime softening facilities should be below the chloride maximum contaminant level
of 250 mg/L to avoid possible exceedences of the standard in the treated water. The
current finished water TDS MCL is 500 mg/L. Concentrations above 500 mg/L in the
treated water are acceptable so long as no other MCL s are exceeded.

Nitrate is not effectively removed by the lime softening process. Lime softening
facilities with raw water sources with nitrate concentrations exceeding the MCL of 10 mg/
L will probably require additional treatment to meet the standard.

Proposed Safe Drinking Water Act regulations for TTHMs and disinfection by-
products (DBPs) will require that many existing lime softening facilities modify their
treatment processes to comply with the standards for these groups of compounds. Add-on
treatment technologies that are effective at removing these compounds or preventing their
formation include ozone disinfection, granular activated carbon (GAC), and air stripping.

Lime Softening Treatment Costs

Capital construction costs for lime softening treatment facilities tend to be similar
to those of other treatment processes (Table 35). Lime softening's cost advantages are in
operating and maintenance expenses, where costs are typically 20 percent less than for
comparable membrane technologies. However, an increase in total hardness of the raw
water source will require increased amounts of lime to maintain the same water quality. In
addition, any free carbon dioxide present in the raw water must first be satisfied by the
lime before any significant softening can occur, which will impact the costs associated
with this treatment process.

Membrane Processes
Membrane technology has continued to improve in anticipation of the more

stringent water quality regulations that the USEPA announced in December 1998.
Membrane processes can remove dissolved salts, organic materials that react with chlorine

99



Chapter 9: Water Quality and Treatment

KBWSP Support Document

Table 35. Lime Softening Treatment Costs.

Engineerin Operations
- . Capital Cost 9 9 Land and Energy Cost
Facility Size Cost . .
(per 1,000/ Requirements | Maintenance (per 1,000
(MGD) (per 1,000/
gallons) allons) (Acres) Cost (per gallons)
9 1,000 gallons)

3 $1.63 $.25 1.5 $.60 $.023

5 $1.57 $.24 25 $.56 $.023

10 $1.53 $.23 4.0 $.50 $.021

15 $1.26 $.19 6.0 $.41 $.020

20 $1.13 $.16 8.0 $.38 $.020

Source: PBS&J, 1991, Water Supply Cost Estimates.

known as disinfection by-product (DBP) precursors as well as provide softening. Severa
membrane technologies are used to treat drinking water: reverse osmosis (RO),
nanofiltration, ultrafiltration, and microfiltration. Each membrane process has a different
ability in processing drinking water.

Reverse Osmosis

Reverse Osmosis (RO) technology has been used in Florida for a number of years.
About 100 membrane treatment systems are operational in the state with a combined
capacity of about 50 MGD. Major Florida public water supply RO facilities include Cape
Coral, Venice, Sanibel, Englewood, and Jupiter. There are no RO facilities in the KB
Planning Area.

Reverse Osmosis Process

RO is apressure-driven process that relies on forcing water molecules (feed water)
through a semipermeable membrane to produce fresh water (product water). Dissolved
salts and other molecules unable to pass through the membrane reman behind
(concentrate or reject water). RO is capable of treating feed waters of up to 45,000 mg/L
TDS. Most RO applications involve brackish feed waters ranging from about 1,000 to
10,000 mg/L TDS. Transmembrane operating pressures vary considerably depending on
TDS concentration (Table 36). In addition to treating a wide range of salinities, RO is
effective at rejecting naturally occurring and synthetic organic compounds, metals, and
microbiological contaminants. The molecular weight cutoff (MWC) determines the level
of rejection of amembrane.

Advantages of RO treatment systems include their ability to reect organic
compounds associated with formation of THMs and other DBPs, small space
requirements, modular type construction and easy expansion. Disadvantages of RO
systems include high capital cost, requirements for pretreatment and post-treatment

100



KBWSP Support Document

Table 36. Reverse Osmosis Operating Pressure Ranges.

Chapter 9: Water Quality and Treatment

Transmembran_e Feed Water TDS Recovery Rates
System Pressure Operating Range (mg/L) (%)
Range (psi) 9 9
Seawater 800-1,500 10,000-50,000 15-55
Standard pressure 400-650 3,500-10,000 50-85
Low pressure 200-300 500-3,500 50-85
Nanofiltration 45-150 Up to 500 75-90

Source: AWWA, 1990, Water Quality and Treatment.

systems, high corrosivity of the product water, and disposal of the rgject. RO is also less
efficient than lime softening, so more raw water is needed to produce finished water.

Disposal of RO reject is regulated by the FDEP. Various disposal options include
surface water discharge, deep well injection, land application and reuse. Whether a
disposal alternative is permittable depends on the characteristics of the reject water and
disposal site (letter dated December 12, 1990 from B.D. DeGrove, Point Source
Evaluation Section, FDEP, Tallahassee, FL).

Reverse Osmosis Costs

RO treatment and associated concentrate disposal costs for atypical South Florida
system, (2,000 mg/L TDS, 400 PSI) are provided in Tables 37 and 38. Variables unique to
RO capital costs include system operating pressures and concentrate disposal, while
variables unique to RO operations and maintenance costs include electrical power,
chemical costs, membrane cleaning and replacement, and concentrate disposal.

Methods of determining capital and operations and maintenance costs vary from
utility to utility, and as a result, cost comparisons of treatment processes can be difficult
(Dykes and Conlin, 1989). Site-specific costs can vary significantly as a result of source
water quality, reject disposal requirements, land costs, use of existing water treatment
plant infrastructure, etc. Detailed cost analyses are necessary when considering
construction of RO water treatment facilities. As a general rule, however, RO costs are 10
to 50 percent higher than lime softening.

Membrane Softening

Membrane softening or nanofiltration is an emerging technology that is currently
in use in Florida. Membrane softening differs from standard RO systems in that the
membrane has a higher MWC, lower operating pressures and feed water requirements of
500 mg/L or less of TDS. One significant advantage of the membrane softening
technology is its effectiveness at removing organics that function as THM and other DBP
precursors. Given the direction of increasing federal and state regulation of drinking water

101



Chapter 9: Water Quality and Treatment

KBWSP Support Document

Table 37. Reverse Osmosis Treatment Costs.

Operations
s T | et e e S
gallons) %allo'ns) (Acres) (per 1,000 gallons)
gallons)
3 $1.76 $.26 .40 $.58 $.29
5 $1.59 $.24 .40 $.54 $.29
10 $1.47 $.23 .50 $.51 $.29
15 $1.43 $.21 .63 $.50 $.29
20 $1.40 $.20 .78 $.38 $.29

Source: PBS&J, 1991, Water Supply Cost Estimates.

Table 38. Concentrate Disposal Costs.

Operations and
Deep Well Capital Cost Engineering Cost Land Maintenance
Disposal (per 1,000/ (per 1,000/ Requirements Cost
Facility (MGD) gallons) gallons) (Acres) (per 1,000
gallons)

3 $.73 $.109 0.5 $.040

5 $.55 $.083 0.5 $.030

10 $.50 $.075 1.0 $.028

15 $.46 $.070 2.0 $.025

20 $.38 $.056 3.0 $.020

Source: PBS&J, 1991, Water Supply Cost Estimates.

guality, membrane softening seems to be a viable treatment option towards meeting future
standards. A number of membrane softening facilities have been installed in Florida.
However, there are no membrane softening facilitiesin the KB Planning Area.

The costs associated with membrane softening are similar to those of reverse
osmosis, with operations and maintenance expenses tending to be lower. Membrane
softening treatment costs are shown in Table 39.

Ultrafiltration

Ultrafiltration is a pressure driven processes that removes nonionic matter, higher
molecular weight substances and fractions colloids. Colloids are extremely fine sized
suspended materials that will not settle out.

102




KBWSP Support Document

Chapter 9: Water Quality and Treatment

Table 39. Membrane Softening Treatment Costs.

Operations
Facility Capital Cost Engineering Land Energy Cost . and
; Cost . Maintenance
Size (per 1,000/ Requirements| (per 1,000
(MGD) gallons) (per 1,000/ (Acres) gallons) Cost
gallons) (per 1,000
gallons)
3 $1.67 $.25 0.40 $.200 $.55
5 $1.52 $.23 0.40 $.200 $.53
10 $1.41 $.21 0.50 $.200 $.50
15 $1.38 $.21 0.63 $.200 $.48
20 $1.33 $.20 0.78 $.200 $.46

Source: PBS&J, 1991, Water Supply Cost Estimates.

Microfiltration

Microfiltration is also a pressure driven process but it removes coarser materials
than ultrafiltration. Although this membrane type removes micrometer and submicrometer
particlesit allows dissolved substances to pass through.

Electrodialysis and Electrodialysis Reversal

Electrodialysis (ED) is an electrochemical process that involves the movement of
ions through anion- and cation-sel ective membranes from a less concentrated solution to a
more concentrated solution by the application of direct electrical current. Electrodialysis
reversal (EDR) isasimilar process but provides for the reversing of the electrical current
which causes a reversing in the direction of ion movement. ED and EDR are useful in
desalting brackish water with TDS feedwater concentrations of up to 10,000 mg/L. ED/
EDR, however, is generally not considered to be an efficient and cost-effective organic
removal process and therefore is usually not considered for THM precursor removal
applications (AWWA, 1988). Available cost datafor ED/EDR is limited, but for the same
area appear to be 5 to 10 percent higher than RO treatment (Boyle Engineering, 1989).
There are no ED facilitiesin the KB Planning Area.

WATER TREATMENT FACILITIES

Potable Water Treatment Facilities

Potable water in the KB Planning Area is supplied by three main sources. (a)
regional water treatment facilities, municipal or privately owned; (b) small developer/
homeowner association or utility owned water treatment facilities, (c) self-supplied
individual wells that serve individual residences. Many of the smaller facilities are

103



Chapter 9: Water Quality and Treatment KBWSP Support Document

constructed as interim facilities until regiona potable water becomes available. At that
time, the smaller water treatment facility is abandoned upon connection to the regional
water system.

There are 35 existing and 4 proposed regional water treatment facilities in 8
service areas within the KB Planning Area. The service areas are in Orange, Osceola, and
Okeechobee counties, with small portions extending into Polk and Glades counties
(Figures 13 through 15). Detailed information on these utilities is provided in
Appendix D, including the source aquifer and pump capacity for each of the wells;
existing, proposed, and future sources of raw water; and water treatment methods for each
facility.

The existing treatment technologies employed by the facilities are aeration,
chlorination, coagulation/filtration, and ozonation. Of the 35 existing facilities, 21 use
aeration, 9 use chlorination, 1 uses ozonation, and the remaining 4 use a combination of
these and other treatment methods. All four of the proposed facilities plan to use ozonation
when they are operational.

All facilities use ground water except for the Okeechobee Utility Authority surface
water plant, where water is withdrawn from Lake Okeechobee. A total of 70.19 MGD of
water was distributed by these facilities in 1995, including 1.06 MGD from irrigation
wells for the Reedy Creek Service Area.

PWS systemsin the KB Planning Area are regulated by the FDEP for all facilities,
with the following exceptions. (1) those water systems that have less than 15 service
connections, or (2) facilitieswhich regularly servelessthan 25 individuals daily at |east 60
days out of the year, or (3) facilities which serve at least 25 individuals daily less than 60
days out of the year. All other systems are regulated by the local health departments
(Chapter 62-550, F.A.C.).

104



KBWSP Support Document Chapter 9: Water Quality and Treatment

INDEX
N ORANGE COUNTY
1 CypressWalk
2 Hunter Creek
3 Meadow Woods
w E 4 Orangewood
5 Southern Region
6 HorizonsWest
o 7 Vigana
I ORLANDO UTILITIES
8 Dr. Phillips
9 Kirkman
10 Lake Nona

13 Skylake LEGEND

15 Southwest N Service Area Boundary
REEDY CREEK

13 %mg g:é X Water Treatment Plant

18 Pump Sta. C /A Future Water Treatment Plant
19 Pump Sta. D

20 Pump Sta. 5
SFWMD BOUNDARY

/
composition name: or-utilsamep
drawn by pp date: 8/30/96
revised by: pip date:
Planning Dept. Div. 9050

SOUTH FLORIDA WATER MGMT. DIST.

Figure 13. Potable Water Treatment Facilities in the Orange Area.

105



Chapter 9: Water Quality and Treatment

KBWSP Support Document

|
[ | ORANGE CO. )

\
\

INDEX l
BUENAVENTURA | /

4 Fountain Park

5 Indian Ridge

6 North Bermuda

7 Northwest

8 Parkway

9 Ruby Street
POINCIANA

1041

11#2

SEFWMD BOUNDARY

12#3
13 #4 (map location unknown)

ST. CLOUD
1541 OSCE
16#2 —

1743
18 OAKHILL ESTATES

LEGEND
N Service Area Boundary

X Water Treatment Plant